= 4 3 c

8 | o) | D '
ITEM | PART NO. DESCRIPTION QTY. WEIGHT = o DERSE(;’SLCT)ISSN - e
2 | DC-P10 SMALL CLAMP HALF 4 2.21 LBS /_\
3 MT-382-14 5/8" X 14" THREADED ROD 4 1.12 LBS
4 HB5816 HARDWARE KIT (ITEMS 4-6) 1 w
5 | GNOSA 5/8" GALV HEX NUT (A325) 16 0.08 LBS ©
6 GWL-05 5/8" GALV LOCK WASHER 16 0.01 LBS
7 GWFO5A 5/8" GALV FLAT WASHER (A325) 16 0.03 LBS
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